OEM Part NO. 2G-8800 / 2G8800 AXLE GP-FRONT

Product Name 2G8800 AXLE GP-FRONT
Category Undercarriage
Model 14G Motor Grader
Section Chassis
Group 14G MOTOR GRADER 3306 ENGINE
Note 2G8800 FRONT AXLE GROUP--Top View--Part 1 of 2 Serial No. 96U2053 and 96U2236 to 96U3941 inclusive

2G8800 AXLE GP-FRONT Specification

Name 2G8800 AXLE GP-FRONT
Remark 2G8800 FRONT AXLE GROUP--Top View--Part 1 of 2 Serial No. 96U2053 and 96U2236 to 96U3941 inclusive
Model 14G Motor Grader
Section Chassis, Frame And Body
Group 14G MOTOR GRADER 3306 ENGINE
Is service N
CCR N
Is Filter N
IsMaint N
IsNPR Y
IEType I
IsArrangement N
IsChange N

14G Motor Grader Part NO. 2G-8800 AXLE GP-FRONT

SEQ Part NO. Name POS Qty NPR CCR Service Change Type Modifer
1 8F9516 8F-9516 SEAL O RING / 2 Y Y Y 139.29MM ID, 139MM5.48IN.DIA.
2 3B8489 3B-8489 FITTING-GREASE / 1 Y Y Y 1/8-27 THD, 1/8-27 PTF
3 0L1351 0L-1351 BOLT / 4 Y N Y 3/8-16X.875IN, 3/8-16X0.875-IN
4 1A2029 1A-2029 BOLT / 4 Y N Y 1.125IN28.58MMLONG, 3/8-16X1.125-IN
5 1F7178 1F-7178 GASKET / 2 Y Y Y
6 2A4639 2A-4639 BOLT / 4 Y N Y 3/8-16X1.625-IN, 3/8-16X1.625IN
7 2K4973 2K-4973 LOCKNUT / 2 Y Y Y 3/8-16-THD, 3/8-16 THD
8 3B4510 3B-4510 LOCKWASHER / 1 Y Y Y LOCKWASHER, BOLT
9 1B4206 1B-4206 NUT / 1 Y N Y 5/8-18 THD, 5/8-18-THD
10 0V0375 0V-0375 BOLT / 6 Y N Y 1/2-13X3.25-IN, BOLT CAP TO BASE TO FRAME
11 2H8829 2H-8829 PLUG / 2 Y N Y DRAIN, PLUG
12 4D3704 4D-3704 WASHER / 2 Y N Y 17X30X5-MM THK, 5MM THK
13 0S1601 0S-1601 BOLT / 1 Y N Y 5/8-18X2.75-IN, 5/8-18X2.75IN
14 3B4629 3B-4629 COTTER PIN / 2 Y Y Y TO PINS, COTTER-TO PIN
15 5P1075 5P-1075 LOCKWASHER / 4 Y N Y 10.2X22.5X3-MM THK, 3MM THK
16 0S1592 0S-1592 BOLT / 2 Y N Y 5/8-11X1.25-IN, BOLT
17 2S0115 2S-0115 WASHER / 2 Y Y Y 20X36.5X5-MM THK, WASHER
18 1B5174 1B-5174 PLUG / 2 Y N Y 3/4-14 NPTF, 1.91CM.75INTHK
19 9H1031 9H-1031 WASHER / 2 Y N Y 24X41.5X6-MM THK, 6.0MM THK
20 0L1329 0L-1329 BOLT / 6 Y Y Y 1/2-13X3-IN, 1/2-13X3INLOCATION E
21 1D4585 1D-4585 BOLT / 2 Y N Y 5/8-11X3.25-IN, 8.26CM3.75 IN.LONG
22 1A5964 1A-5964 BOLT / 2 Y N Y 3/8-16X4.5-IN, 3/8-16X4.5IN
23 0T0055 0T-0055 BOLT / 2 Y N Y 3/8-16X4.25-IN, 3/8-16X4.25IN
24 2H9247 2H-9247 SEAL O RING / 2 Y Y Y OUTER, 132.94MM ID
25 2J3505 2J-3505 NUT / 2 Y N Y 7/8-9-THD, 7/8-9 THD
26 9M2092 9M-2092 SEAL O RING / 4 Y Y Y 97.79MM ID
27 5K1078 5K-1078 SEAL GROUP / 2 Y Y Y
28 5K1075 5K-1075 RING / 2 Y Y Y RING-SEALING
29 4K0367 4K-0367 NUT / 2 Y N Y 5/8-11-THD, NUT
30 1D4629 1D-4629 BOLT / 2 Y N Y 7/8-9X3.5IN, 7/8-9X3.5-IN
31 0308535 030-8535 BOLT-LOCKING / 4 Y Y Y 3/8-16X0.875-IN, 3/8-16X.875IN
32 5D0353 5D-0353 BOLT-LOCKING / 4 Y Y Y 3/8-16X1-IN, 3/8-16
33 7X7731 7X-7731 PLUG-PIPE / 2 Y N Y 3/4-14-THD, 3/4-14 NPTF THD
34 1P3935 1P-3935 CONE ROLLER BRG / 2 Y Y Y CONE-ROLLER BEARING, CONE-ROLLER BEARING 90.0MM ID
35 1P3934 1P-3934 CUP ROLLER BRG / 2 Y Y Y CUP-ROLLER BEARING, CUP-ROLLER-BEARING
36 5S7379 5S-7379 BOLT / 4 Y N Y 3/8-16X0.875-IN, 3/8UNC X 7/8
37 1P4693 1P-4693 BEARING CUP / 2 Y Y Y CUP-ROLLER BEARING, TAPERED
38 1P4694 1P-4694 CONE ROLLER BRG / 2 Y Y Y TAPERED
40 7K9205 7K-9205 SEAL-LIP / 4 Y Y Y SEAL, 63.5MM ID
41 2G8767 2G-8767 WASHER / 4 Y Y Y 10.5X60X3-MM THK, 60MM OD
42 7K9202 7K-9202 SEAL-LIP TYPE / 4 Y Y Y 57.25MM2.25INOD, SEAL-LIP TYPE
43 7K9203 7K-9203 SEAL-LIP TYPE / 4 Y Y Y SEAL, SEAL-LIP FACING AWAY FROM BEARING
44 2G5667 2G-5667 RETAINER / 2 Y Y Y
45 5P8842 5P-8842 SEAL / 4 Y Y Y
46 2G8631 2G-8631 BEARING / 2 Y Y Y
48 2G8615 2G-8615 WASHER-THRUST / 4 Y Y Y 2.015X3.625X0.11-IN THK, PLAIN
49 2G8626 2G-8626 WASHER-THRUST / 2 Y Y Y 2.02X3.63X0.16-IN THK, GROOVED
50 2G8777 2G-8777 SEAL / 4 Y Y Y
51 5T0907 5T-0907 COVER / 2 Y N Y
52 8D3615 8D-3615 RETAINER / 2 Y N Y
53 2G7387 2G-7387 BUSHING / 1 Y Y Y 5.95 CM LG, SHORT
54 2G7388 2G-7388 BUSHING / 1 Y Y Y 6.39 CM LG, LONG
56 2G3867 2G-3867 SHIM / 2 Y Y Y 0.005-IN THK, 0.005-IN THK0.13MM
57 2G8793 2G-8793 BUSHING / 4 Y Y Y
59 2G8742 2G-8742 WASHER-HARD / 2 Y N Y 20X65X5-MM THK
60 5P8081 5P-8081 BOLT-LOCKING / 2 Y Y Y 3/4-16X2-IN, X
61 8W5293 8W-5293 PIN / 4 Y Y Y
62 2H3740 2H-3740 BOLT / 4 Y N Y 3/4-16X1.25-IN, 3/4-16
63 2G8739 2G-8739 RETAINER / 2 Y N Y
65 5P1073 5P-1073 SEAL / 2 Y Y Y
66 8D2138 8D-2138 BOLT / 2 Y N Y
67 6V1103 6V-1103 BOLT / 2 Y N Y
68 9D8411 9D-8411 ROD / 1 Y N Y
70 9D5099 9D-5099 CLAMP ASSEM. / 2 Y N Y AS.EA. INCL.
72 8D3661 8D-3661 LOCK / 2 Y N Y
73 8D8931 8D-8931 WASHER / 2 Y N Y 1.56X2.25X0.032-IN THK
74 8D3614 8D-3614 LOCK / 2 Y N Y
75 8D3592 8D-3592 COVER / 2 Y N Y
76 8D3526 8D-3526 SPINDLE / 2 Y N Y
77 2G5671 2G-5671 WASHER 4.78 mm(188 in.) thick / 2 Y N Y 4.78MM.188IN.THK., 4.78MM.188INTHK
78 2G5672 2G-5672 WASHER 1.52 mm(.060 in.) thick / 1 Y N Y 1.52MM.060IN.THK., 1.52MM.060INTHK
79 2G8622 2G-8622 PIN / 1 Y N Y
81 2G8639 2G-8639 BEARING / 4 Y Y Y
82 2G8671 2G-8671 BAR ASSEM. / 1 Y N Y
83 2G8614 2G-8614 PIN / 1 Y N Y
84 2G8618 2G-8618 PIN / 1 Y N Y
85 2G8784 2G-8784 HOUSING (R.H.) / 1 Y N Y R.H., RH
86 2G8813 2G-8813 ARM ASSEM. (R.H.) / 1 Y N Y R.H., RH
87 2G8630 2G-8630 PIN / 2 Y N Y
88 2G8610 2G-8610 PIN / 1 Y N Y
89 2G8783 2G-8783 HOUSING (L.H.) / 1 Y N Y L.H., LH
90 2G8814 2G-8814 ARM ASSEM. (L.H.) / 1 Y N Y L.H., LH
91 2G8735 2G-8735 PIN / 4 Y N Y
92 2G8765 2G-8765 RETAINER / 2 Y N Y
93 5P8845 5P-8845 SEAL / 4 Y Y Y
94 6G3497 6G-3497 SPINDLE / 2 Y N Y
95 8W4618 8W-4618 SOCKET GP / 1 Y N Y
96 8W4620 8W-4620 SOCKET GP / 1 Y Y Y THREAD, LH
97 6V4296 6V-4296 BOLT / 2 Y N Y
98 6G9796 6G-9796 SPINDLE / 2 Y N Y
99 8W2358 8W-2358 SPINDLE / 2 Y N Y
100 9W7211 9W-7211 SEAL GP-DUO CONE / 2 Y Y Y SEAL GP-DUO CONE, SEAL GP-DUO-CONE
101 8W4654 8W-4654 HOUSING-SPINDLE / 1 Y N Y LH
102 8W6477 8W-6477 AXLE AS / 1 Y N Y FRONT
103 8W4655 8W-4655 HOUSING-SPINDLE / 1 Y N Y RH
104 8W5519 8W-5519 ARM AS / 1 Y N Y RH
105 8W6495 8W-6495 PIN / 1 Y N Y
106 8W5518 8W-5518 ARM AS / 1 Y N Y LH
107 8W6496 8W-6496 PIN / 1 Y N Y

Part NO. 2G8800 suitable for 14G Motor Grader

SEQ Part NO. Name POS Qty NPR CCR Service Change Type Modifer
1 8W2518 8W-2518 CHASSIS AR / 1 N N N N L